
fy 1992 Task 51FINAL PRODUCT 
E. Shore Groundwater Ord.

Dewberry & Davis

TD 
788 
.V4 
1992 CENTRAL ACCOMACK SEWER STUDY

Preliminary Engineering Report 
Accomack County, Virginia

F A publication of the Virginia Department of Environmental Quality*s Coastal 
Resources Management Program pursuant to National Oceanic and Atmospheric 
Administration Auard No. NA270Z0312-01



T2
> 

c
cU

-

CENTRAL ACCOMACK SEWER STUDY

Preliminary Engineering Report 
Accomack County, Virginia

Prepared For:

The Town of Accomac 
and

The County of Accomack, Virginia

William J. Weaver, Mayor, Town of Accomac 
Arthur K. Fisher, County Administrator, County of Accomack 

James M. McGowan, Director of Planning, Accomack - 
[...]
the County.

Water Quality Management Plan. 1974. for Accomack-Northampton Planning
District

This report proposed several recommendations. It was recommended that service 
areas be established to meet existing and future water quality protection needs. 
The report recommended that multiple discharges be eliminated. Sewer service 
is proposed for areas in need and an upgrade is proposed for the Onancock 
treatment facility.

Water Quality Management Plan. 1980. for Virginia’s Eastern Shore

This plan, completed by the Virginia Water Control Board (VWCB), discusses the 
waste load allocations for discharges into state waters. It identifies several "water 
quality problem areas." Areas with coliform problems include Chesconessex 
Creek, Deep Creek, Folley Creek, Finney Creek, and Pungoteague Creek. Some 
of these coliform levels exceed the stringent standards for safe shellfish harvesting. 
This plan outlines the policies and goals for water quality as well as monitoring 
programs.

Comprehensive Plan. 1989, for Accomack Countv

This plan was prepared by the Accomack County Planning Commission and was 
adopted by the Board of Supervisors in September 1989. This report encourages 
development in locations with suitable soils for further development. This report 
addresses minimum lot size and number of lots that require public systems. The 
report defines the goal of the County as being "to achieve, throughout the entire 
County, a balanced and compatible pattern of land uses that protects and 
conserves agricultural land, forest land, ground water, surface water, wetlands and 
other valuable resources while simultaneously allowing for planned growth that 
stimulates economic opportunities for County residents."

4
Report Date 4/15/93



Ground Water Supply Protection and Management Plan. 1992. for Virginia’s
Eastern Shore

This study points out that the only water source for this area is ground water. In 
the attempt to protect the quality of this water, the recommendations include 
restricting the location of new mass drainfields in the central area of the Eastern 
Shore. These types of systems produce "a major point source of nitrogen loading 
and bacterial contamination to the Columbia Aquifer."

5
Report Date 4/15/93



II. EXISTING CONDITIONS

A. Individual Septic Systems

Most of the septic systems in the area are old and were installed according to less 
than current stringent standards. Many of the systems would not be approved 
under current regulations. The repair rate for these systems is high and will 
continue to rise due to the age of the systems. As the new Chesapeake Bay 
Regulations are implemented, the septic tanks within the area that drain to the 
west will have to be pumped once every five years. This is a good maintenance 
standard and should apply to all septic tanks.

The Towns of Melfa and Onley, as well as parts of Tasley, have areas where the 
shallow depth to groundwater prohibits the installation of subsurface disposal 
systems. Permit requests are denied when these conditions are present. A large 
portion of the land in these areas that is undeveloped has these characteristics.

The Town of Accomac has better separation of surface and groundwater, but the 
remaining areas to be developed occasionally lack sufficient land area to support 
septic systems. According to the local health department, there have been a few 
attempts in the past to establish a restaurant in the area, but the land would not 
support the septic system. The option of pumping the wastewater to another site 
for subsurface disposal was found to be cost prohibitive.

The existing septic tanks from both Accomack and Northampton Counties are 
pumped by two companies that discharge into three privately owned facultative 
lagoons. These lagoons are not lined and have no current discharge. The lagoons 
have no Virginia Water Control Board (VWCB) permit. The receiving lagoons 
will be used more frequently in the future, as the requirements for pumping septic 
tanks increase.

According to the Groundwater Supply Protection and Management Plan for the 
Eastern Shore. 1992. these lagoons "can threaten the ground water quality because 
they contain concentrations of organisms close to that of primary wastewater 
sludge." This plan also points out that these lagoons are not under the authority 
of the 1982 regulations due to a grandfather clause and recommends that ground 
water quality monitoring should continue in order to detect if these lagoons are 
having an adverse impact on the water quality.

B. Onancock Sewer System

The Town of Onancock owns and operates the only Public Owned Treatment 
Works (POTW) in the project area. The wastewater treatment facility has a 
capacity of 250,000 gallons per day (gpd). The average daily flow for the previous

6
Report Date 4/15/93



12 months was 135,600 gpd. Daily flows within each month vary widely, for 
example in September 1992, daily flows peaked at 350,000 gpd. The system serves 
690 connections in the Town; several businesses and commercial establishments 
along Route 13 at Onley; and the Airport Industrial Park.

The Onancock sewage collection system was constructed in three phases. The first 
phase consisted of clay pipe; there are no existing plans for this system. Thus the 
age of this phase is unknown. Manholes have been added to this phase whenever 
portions of the sewer are located. There is no other access to this system. The 
second phase is approximately 30 years old. The third phase of the system is 
between 15 and 20 years old. However, the plans that are available for these 
phases are not accurate or complete.

The treatment plant is an extended aeration facility with chemical/physical 
settling, pressure filters and ultraviolet disinfection. There is a 500,000 gallon 
emergency holding pond equipped with a tablet chlorinator that receives incoming 
wastewater during periods of high flow. This volume is returned to the headworks 
once the peak subsides. If the holding pond fills and the plant is at capacity, then 
the untreated wastewater passes through chlorination and is discharged into the 
outfall to Onancock Creek.

The discharge permit for the facility is administered under the Virginia Pollution 
Discharge Elimination System (VPDES). This permit establishes effluent quality 
limits that must be met by the treatment facility. The parameters of this permit 
deal with the Biochemical Oxygen Demand (BOD5), which is the five day oxygen 
demand of the treated effluent, and the total quantity of suspended solids (TSS) 
in the treated effluent. The permit requires the effluent quality of 10 mg/1 of 
BOD5 and 10 mg/1 of TSS. The permit expires in March 1993. There may be 
new and more stringent effluent quality limits and monitoring parameters with the 
re-issued permit. By reviewing recently issued permits from other treatment 
facilities and by discussions with the State Water Control Board, several new 
parameters can be anticipated. These parameters include monitoring for lead and 
copper and possible limits for ammonia-nitrogen and organic nitrogen, otherwise 
known as Total Kjeldahl Nitrogen (TKN).

The existing facility produces approximately 180 tons of sludge each year. At one 
time the sludge (biosolids) was land applied on a local farm. The farmer grew 
increasingly worried about the possibility of adverse impacts in his soils and 
discontinued use of the biosolids. For some time the Town searched in vain for 
another location for land application. There was also an attempt to compost the 

sludge, but this was discontinued. The dewatered sludge is now 
transported 25 miles to the Northern landfill. The tipping fees at this 
landfill increased in September 1992, to a cost of approximately S20 per 
ton.

7
Report Date 4/15/93



The monthly and daily flows records at the plant for the period between August 
1991 and July 1992 were reviewed along with the monthly water system production 
records for the same period. According to the American Society of Civil 
Engineers (ASCE) manual on Existing Sewer Evaluation and Rehabilitation, 
approximately 80 percent of the yearly water produced should be received by the 
wastewater treatment facility. Comparing this value with the actual wastewater, 
flows can provide a quantitative estimate on the condition of the collection system 
with respect to infiltration/inflow (I/I). As shown in Table 1, the average 
recorded sewer flows are a little higher than the projected sewer flows from the 
water production data.

This indicates that there are minor infiltration problems within the system. 
Further review of the data reveals high flows during periods of heavy rains which 
indicates that the problem of Inflow is significant. A detailed analysis of the 
Town’s sewer collection system is beyond the scope of this study. However, 
preliminary budgetary considerations have been included in later sections of this 
report.

TABLE 1

Town of Onancock 
Water Production vs. Sewage Flow

SEWAGE FLOW AS 
WATER SEWAGE PERCENT OF 

PRODUCTION FLOW WATER 
MONTH (GPD) (GPD) PRODUCTION

Aug 1991
Sep 1991
Oct 1992

175,458
164,337
164,045

127,419
122,167
125,742

91
93
96

Nov 1991 153,510 113,833 93
Dec 1991 148,735 113,258 95
Jan 1992 144,097 123,581 107
Feb 1992 150,583 129,552 108
Mar 1992 145,861 142,226 122
Apr 1992
May 1992
Jun 1992

150,077
162,461
171,333

134,467
153,290
176,600

112
118
129

Jul 1992 182,855 165,452 113
Aug 1992 - 207,161

The Town completed some investigative work, including smoke testing, to 
determine the extent of the I/I problems within the collection system. There was 
a partial I/I study completed during 1985. All of this information, as well as the 
flow records, indicate an extensive I/I problem exists in the collection system.

8
Report Date 4/15/93



Although some of the sources of the I/I have been found and corrected, many 
have not and still contribute to the problem as evidenced by the flows recorded 
during periods of heavy rain.

In order to make a more accurate determination of the location and magnitude 
of the I/I problems in the Onancock sewer system. A detailed and comprehensive 
infiltration/inflow identification and reduction study should be initiated. Upon 
completion of the I/I Study, the scope of magnitude and location I/I sources can 
be used to evaluate the costs for repair (to remove the I/I flow) verses the costs 
to treat the I/I flow.

C. Existing Onancock Treatment Facility Evaluation

The existing Town of Onancock sewage treatment plant is located on the North 
Branch of Onancock Creek. The rated and permitted plant capacity was noted at 
0.25 mgd from the as-built plans provided by the Town.

The plant site area has generally been filled to an elevation of 8.0 NGVD. Based 
on FEMA Flood Insurance Maps, the 100-year flood elevation is 5.0 NGVD. 
Access to the site is from Virginia Route 658. A description and evaluation of 
existing treatment units is provided below.

GRIT CHAMBER: The existing grit chamber consists of a single aerated channel 
with a valved bypass. An airlift pump is used for grit removal.

MECHANICAL BAR SCREEN: The existing mechanical bar screen is 3 feet 
wide with a 7/8 inch clear opening space between bars. A rake is used to remove 
debris from the bar rack. The rake arm is powered by a hydraulic pump.

INFLUENT PUMP STATION: The existing pump station consists of 4 
submersible solids handling pumps. The maximum station capacity is 520 gpm.

CLARIFIER/DIGESTER: The tank is approximately 35 feet in diameter and is 
not in use.

PACKAGED TREATMENT PLANTS: Two 44.5 feet diameter steel treatment 
plants are used for biological treatment. The treatment process consists of the 
extended aeration mode of the activated sludge process.

Each plant consists of an aeration basin, secondary clarifier, air lift sludge return 
pumps, aerobic sludge digester and blowers. The treatment units have the 
capability of operating in the contact stabilization mode as well as the extended 
aeration mode.

9
Report Date 4/15/93



DOSING TANK: Two rectangular steel tanks provide flow equalization prior to 
chemical treatment. Each tank is provided with two submersible pumps to convey 
secondary clarifier effluent to the chemical treatment system. Diffused aeration 
is provided within both tanks to insure homogenized wastewater conditions.

CHEMICAL TREATMENT: The existing chemical treatment system consists of 
two steel tanks with separate compartments for flash mixing, flocculation settling 
and sludge holding. Alum and lime are use to condition wastewater prior to 
filtration.

PRESSURE FILTERS: These units consist of steel tank vessels with sand media 
designed for a filtration rate of 3 gpm/sq. ft. The pressure filters are currently 
being bypassed.

CHLORINE CONTACT TANK: The tank is not in use; it has been replaced by 
a Ultra Violet Light (UV) Disinfection System.

UV DISINFECTION: The existing disinfection system uses vertical lamps in a 
horizontal channel to disinfect wastewater flows.

LABORATORY: The existing laboratory has approximately 400 sq. ft. of floor 
space and 57 sq. ft. of countertop area.

DRYING BEDS: The existing sludge drying beds consist of six separate sand beds 
with a total area of 5,700 sq. ft. Three of the beds are covered with translucent 
roof panels and wood structure to prevent rainfall onto the beds and aid the drying 
process.

The design capacity of the treatment units are shown in Table 2.

10
Report Date 4/15/93



TABLE 2

Existing Treatment Unit Capacities

UNIT DESCRIPTION CAPACITY (MGD)

Bar Screen 3 Ft. Width 0.25
Grit Chamber 3 Minute Detention 0.90
Aeration Basin 125,000 Gallons Each 0.25
Secondary Clarifier 
Aerobic Digester 

21’ Dia. @ 1000 gpd/sq. ft. 0.27
53,900 gal. (20% Qa.) 0.27

Drying Beds 
U.V. Disinfection 
Chemical Treatment 

5700 sq. ft. 6 beds 0.24
200/100 ml 0.25
Alum/Lime 0.24

11
Report Date 4/15/93



III. Population and Wastewater Demands

A. Population

The population in Accomack County has fluctuated greatly since 1930. The 
recent trend is a slow steady growth between 1980 and 1990 of approximately 
1.4 percent. The 1989 Accomack County Comprehensive Plan outlined the 
population information and projected populations into 2000.

This plan was completed in 1989, therefore, the population for 1990 was not 
available, now that this data is available, the percent of population increase was 
applied to the actual 1990 population in order to project the growth into 2000.

Of the three population projection methods discussed in the Accomack County 
Comprehensive Plan, the lowest predicted increase between 1990 and 2000 was 
1.48 percent and the highest was 2.76 percent. These values are applied to the 
actual 1990 data to project the population of the County for 2000. The population 
information is outlined below in Table 3.

ACCOMACK COUNTY POPULATION DATA

li

1930 1940 1950 1990 1970 1980 1990 2000

YEAH

fSTVI ACTUAL POPULATION f/VI PROJECTED GROWTH

TABLE 3

12
Report Date 4/15/93



Based on the 1990 U.S. Census, the three Towns of Accomac, Onley, and Melfa 
have a total population of 1426 residents. This total is about the same as the 
population of the nearby Town of Onancock. The individual town populations are 
identified below in Table 4. When the population of each town is divided by the 
estimated number of households, the resulting number is the estimated population 
per household. This ranges from 2.2 to 2.6 persons per dwelling. The average is 
2.3 persons per dwelling and will be used for the average household population for 
this study.

TABLE 4

1990 U.S. Census Data
AVERAGE 

POPULATION 
TOWN POPULATION HOUSEHOLDS PER HOUSEHOLD

Accomac 466 182 2.6
Onley
Melfa

532
428

238
179

2.2
2.4

Onancock 1434 645 2.2
County 31,703 15,840 2.0

TOWN AVERAGE 2.3

As mentioned earlier, it is estimated that the projected growth rate for the County 
is from 1.48 percent to 2.76 percent between 1990 and 2000. This rate of growth 
[...]
One is the depth to the water table. According to the Sewage Regulations, a rapid 
infiltration system requires a site with the permanent ground water table at least 
15 feet below the site surface. This system is not suitable for this area. The other 
type, slow rate infiltration, is more suitable for the project area.

The minimum depth to the permanent water table should be 5 feet for a slow rate 
infiltration site. A depth of 3 feet to the seasonal water table should also be 
present at the site. The regulations indicate that if these depths are less, then 
reduction in the application rate must be made.

The other limiting factor is nutrient removal. The application rate is also based 
on the amount of nutrients to be removed from the wastewater. This alternative 
uses a lagoon for initial treatment. The soils must provide for final treatment 
before the effluent reaches the water table. The more that nitrogen, chloride and 
sodium can be initially removed, the smaller the land requirements may be 
needed, but this adds to the cost of treatment. For this alternative, the lagoon will 
remain as the initial method of treatment.

Based on the soil characteristics and the hydrogeology of the project area, the soil 
application rate for a site in this area is a design rate of 0.30 inches per acre per 
week. These rapidly permeable soils will not provide effective treatment of the 
wastewater if saturated by an application rate that is too high. This rate will be

30
Report Date 4/15/93



used to estimate the amount of land, repair area and buffer zone required for the 
design flow. If this alternative is chosen, a detailed site analysis will be required 
and will yield the permitted application rate which may be slightly higher or lower 
than the design rate of 0.30 inches.

The Sewage Regulations define the field area by the following equation:

Field Area (Acres) = Q/D x [365/(365 - S)j 

Where:
Q = Wastewater flow in acre - inches per week 
D = Application rate in inches per week 
S = Storage time (60 days)

For a design flow of 600,000 gpd, (154.68 acre - inches per week) and an 
application rate of 0.30 inches/week, the resulting required area is:

Area = 154.68/0.30 x [365/(365 - 60)] = 617 acres

The reserve area, 25 percent of the field area is approximately 154 acres. The 
total field area is 771 acres, which does not include buffer zone or site access and 
treatment lagoons. The required buffer zone must also be estimated when 
determining the land requirements of this alternative. According to the setback 
distances, the fields must be at least 200 feet from the nearest property line and 
at least 50 feet from surface waters. Based on an area of 771 acres, the buffer 
zone is estimated to be as much as 250 acres.

The total amount of land, including field area, buffer zone, access roads, lagoons 
and non-sprayed areas between fields is approximately 1,000 acres. This is an 
extremely large amount of land for the County to acquire. There may not be 
adjoining parcels to total this need. If the land parcels are spread out over the 
County, the system to spray the effluent will be pumping a substantial distance. 
Assuming a land value of $1,500 to $2,500 per acre, the land purchase alone will 
be between 1.5 and 2.5 million dollars.

The main concern for this alternative is the land required for land application of 
effluent. Based on the design application rate and current regulations the 
estimated land required is approximately 1,000 acres. This land must be located 
as close as possible to the project area to be cost effective when pumping the 
effluent for spraying. The site or sites must yield an application rate of at least 
0.30 inches per acre per week or additional land will be required. The minimum 
distance of 5 feet from the surface to the water table and 3 feet from the surface 
to the seasonal water table must be present at the site or sites. This will be a very

31
Report Date 4/15/93



difficult, if not impossible, task of acquiring the needed land with an acceptable 
application rate. Due to this difficulty, this alternative has not been further 
considered.

C. Treatment Alternatives

The wastewater generated from the service area is expected to be primarily 
domestic in nature. Sewer use guidelines and pretreatment guidelines will be 
required for the system. Therefore, the following assumptions for treatment 
facility influent have been made:

bod5 240 mg/L 
TSS 240 mg/L
Total Kjeldahl Nitrogen 

(TKN) 30 mg/L 
Phosphorous 10 mg/L

Based on discussions with and information from the Virginia Water Control 
Board, the discharge limits for various locations are assumed to be as shown 
below. These limits will be used to evaluate possible treatment processes and 
schemes for the Central Accomac Sewer System.

For an Onancock Creek Discharge (0.600 MGD), the limits are:

PARAMETER LIMIT

bod5 10 mg/L
Suspended Solids 10 mg/L
TKN 3 mg/L
Phosphorous 5 mg/L
Dissolved Oxygen 6.0 mg/L
pH 6-9 units
Fecal Coliform 200/100 ml

The following sewage treatment alternatives have been evaluated:

1. Expansion of the Town of Onancock Plant

2. A new "regional sewage treatment plant"

3. A new "regional treatment facility" without Onancock participation

4. Multiple/individual treatment facilities

32
Report Date 4/15/93



Cost estimates for these alternatives can be found in Section VII of this report.

1. Expansion of the Existing Town of Onancock Plant

The site of the existing Onancock treatment plant and adjacent County-owned 
land is adequate for the proposed expansion. Additional land may be needed 
for buffer zone control. One concern with the existing site is the proximity of 
residences to the treatment units. A 400 ft. buffer zone between treatment 
units and public structures will be required by the Virginia Sewage 
Regulations. It is anticipated that the character of the wastewater will be 
amenable to either biological treatment by activated sludge process or 
chemical treatment processes. The design capacity of the treatment plant is 
600,000 gpd with consideration given to future expansion. Preliminary design 
is in accordance with the draft sewage regulations and the final plans and 
specifications will be approved by the Virginia Health Department and State 
Water Control Board prior to construction.

The alternative to upgrade the existing Onancock POTW includes use of the 
current extended aeration process option. This option employs a suspended 
growth biological treatment technique where wastewater is mixed in deep (15- 
18 feet) aeration basins. The mixing keeps bacteria and other microorganisms 
in suspension where they act to remove soluble pollutants from the 
wastewater, break them down into simpler compounds and metabolize these 
into solid cell material. Aeration provides oxygen to the microorganisms and 
also provides the required mixing. Following aeration, the liquid/cell mixture 
(mixed liquor) flows to quiescent secondary clarifiers where the solid 
microorganism cell material settles out as sludge. A portion of the sludge is 
drawn off to waste.

The remaining sludge is recycled to the aeration basin to maintain a high 
concentration of living microorganisms in the aerated mixed liquor and to 
maintain cells of sufficient age to metabolize the wastewater compounds. The 
liquid wastewater passes through the aeration basin in approximately 24 hours, 
but the average sludge cell stays in the system 7-10 days.

This process is presently occurring at the Onancock plant within the two 
packaged treatment units. In order to increase the plant capacity to 600,000 
gpd two additional package treatment units would be constructed. The total 
aeration basin volume would be 600,000 gallons for the combined (existing 
and proposed) units. Positive displacement blowers and coarse bubble 
diffusers matching existing equipment would be provided in the new units for 
aeration and mixing.

33
Report Date 4/15/93



The chemical treatment system would also be essentially duplicated with two 
additional units. Flash mixing, flocculation and sedimentation would be used 
to condition the wastewater prior to filtration. Chemical treatment is needed 
to remove the remaining suspended solids from the secondary clarifier. An 
added benefit of the chemical treatment system is the removal of phosphorous 
from the wastewater.

Secondary clarifier effluent would be pumped from the existing dosing tanks 
to the flash mix basins. The flash mix basin provides thorough mixing of the 
wastewater with coagulating and pH control chemicals. Mixing is 
accomplished by mechanical agitators. The next stage of the treatment 
process consists of slow mixing in the flocculation basin. This action allows 
the coagulating chemical to physically and chemically combine with impurities 
in the water to form floe particles. The floe particles are allowed to settle out 
of solution in the sedimentation basins and any particles remaining in the 
process flow are filtered out of the water by the mixed media gravity filters.

A new filtration system is proposed for the entire plant flow since the existing 
pressure system is not operated. The unit would consist of two packaged 
traveling bridge type gravity filters. This type of filter is divided into several 
cells with a cell by cell traveling bridge system for individual cell backwash. 
The existing pressure filter would be abandoned.

After filtration, disinfection would continue to be accomplished using 
ultraviolet light systems prior to discharge to Onancock Creek. A duplicate 
system compared to the existing one would be constructed. Due to receiving 
stream water quality concerns, an emergency generator for backup power 
generation and duplicate treatment units will be required.

The sludges generated in the biological process will be stabilized through 
aerobic digestion. Chemical sludges will be stored within the chemical 
treatment system holding tanks until dewatered. Both chemical and stabilized 
biological sludges will be dewatered using a mechanical plate and frame press. 
Sludge disposal could be by land application or co-disposal in a landfill.

This alternative would include the following:

Install new grit pump 
Install new mechanical screen 
Install (3) new influent pumps
Repair and paint two existing prefabricated treatment units.
Install two new treatment units
Provide additional blowers, piping and diffusers

34
Report Date 4/15/93



Install two chemical treatment systems consisting of flash mix, 
flocculation, sedimentation and sludge holding 
Demolish chlorine contact tank, pressure filters and clarifier/digester 
Construct additional chemical storage and feeding equipment facility 
for alum and lime
Make miscellaneous repairs to existing chemical treatment units
Install additional UV disinfection system
Install sludge dewatering plate and frame press
Construct new laboratory
Provide emergency generator

2. New Regional Sewage Treatment Facility

Several options were evaluated for the solution of existing and 
anticipated future water quality problems. The selected option chosen 
will provide the most cost effective solution for meeting the future 
wastewater requirements.

The design capacity of the treatment plant is 600,000 GPD, with 
consideration given to future expansion. Treated effluent will be 
discharged to Onancock Creek. Preliminary design is in accordance with 
the draft sewage regulations, and the final facility plans must be 
approved by the Health Department and Water Control Board.

The treatment process options are evaluated based upon performance, 
reliability, capital cost and operating cost.

The process options evaluated are as follows:

a. Oxidation Ditch
b. Aerated Lagoon Extended Aeration (Biolac System)
c. Sequencing Batch Reactor
d. Natural Treatment System (Lemna System)

a. Oxidation Ditch

This process is a variation of the extended aeration activated 
sludge process.

This alternative employs a suspended growth biological 
treatment technique, where wastewater is mixed and recirculated 
in a closed channel. Mechanical aerators (discs) are used for 
mixing, aeration and for circulation of mixed liquor. This action 
keeps bacteria and other microorganisms in suspension, where

35
Report Date 4/15/93



they act to remove soluble pollutants from the wastewater, break 
them down into simpler compounds and convert these into solid 
cell material. The aerators must supply sufficient energy to 
maintain a minimum channel velocity of 1 foot per second and 
provide oxygen to the microorganisms.

The oxidation ditch proposed consists of three (3) endless 
aeration channels, arranged concentrically in an oval shape. 
Provisions must be made to dewater either channel while 
providing continuous operation in the other channel.

This process has a very long sludge age, in the range of 25 days, 
and has a 24 hour detention time, and the inherent ability to 
nitrify; that is remove virtually all ammonia from the 
wastewater. Looking to the future, the plant could be modified 
by constructing a recycle line to provide nutrient removal. The 
three channels with recycle offers the ability to biologically 
remove nitrogen and phosphorus, which could very likely be a 
future requirement of the discharge permit. Operational 
flexibility is available in that the aeration disc submergence is 
automatically varied by the flow rate, thus reducing the electrical 
usage during period of low flow. Additional operational cost 
savings may be available by varying the number of discs in each 
channel, or by decreasing disc rotation. These modifications can 
be used after start-up when flows are far below design flow to 
save on electrical expenses.

Extended periods of operation at low flow poses no major 
drawbacks to the plant’s performance. Very high plant flows 
(such as flows with I/I problems) can be handled by operating 
the oxidation ditch in the stormwater bypass mode where high 
influent flows are isolated in one channel.

Following aeration, the liquid/cell mixture ("mixed liquor") flows 
to a quiescent secondary clarifier where the solids settle out as 
sludge. A portion of the sludge is drawn off to waste. The 
remaining sludge is recycled to the aeration basin to maintain a 
high concentration of microorganisms in the aerated mixed 
liquor and to maintain cells old enough to metabolize the 
wastewater compounds.

Two final clarifiers will be provided to separate the activated 
sludge from the effluent. The circular clarifiers are each 36 feet 
in diameter based on operating at a surface loading rate of 1000

36
Report Date 4/15/93



GPD/SF at peak flow. A sludge return pump station will be 
provided to pump settled sludge back to the aeration basins and 
waste sludge to the digesters.

The secondary clarifiers will be provided with flocculation 
equipment within the center feedwell of each clarifier. A 
coagulant such as polymer or alum would be fed to the feedwell 
on a seasonal basis to enhance removal of colloidal material. 
Following the secondary clarifiers will be gravity filtration. The 
filtration system consists of two packaged traveling-bridge type 
units. Each unit is divided into several cells and provided with 
a traveling bridge system for individual cell backwash. Plant 
effluent from the secondary clarifiers may be of sufficient quality 
to bypass filtration but to reliably meet effluents limits filtration 
is expected to be required by the Virginia Health Department.

After filtration, effluent disinfection would be accomplished 
using ultraviolet light irradiation. Ultraviolet light disinfection 
avoids the use of chlorine which may result in harmful toxic 
compounds in the plant effluent.

A large volume of sludge is produced by the activated sludge system 
and requires stabilization prior to disposal. The Virginia Sewage 
Regulations require a minimum sludge digester capacity of 20 percent 
of the plant flow and single basins are allowed for facilities up to 0.5 
MGD. The proposed digester basin will have the capacity of 
approximately 120,000 gallons, and will be aerated by diffused air.

After the sludge has been digested, it will be dewatered using a 
mechanical sludge press. At this time, landfill disposal of the 
sludge is proposed, however, consideration should be given to 
locating an approvable site for land disposal of the sludge.

This alternative would include the following:

Headworks grit removal and screening 
Influent pump station 
Oxidation Ditch (3 channels)
Secondary clarifiers (2)
Sludge return pumps and telescoping valve station
Gravity filters
Chemical feed equipment
Ultraviolet light disinfection
Sludge dewatering plate and frame press and building

37
Report Date 4/15/93



Aerobic sludge digestion and blowers 
Laboratory 
Emergency generator 
Effluent flow metering

Aerated Lagoon Extended Aeration (Biolac)

sludge process. The treatment process would occur within earthen 
basins in lieu of reinforced concrete structures. The earthen basin 
would be constructed primarily above existing grade using compacted 
fill material in a berm. The top elevation of the berm is proposed at 
least 1 foot above the 100-year flood elevation. The basin interior 
would be lined with an impermeable membrane liner and provide a 
minimum of 46 hours hydraulic detention. The aeration system 
proposed is the Biolac System as manufactured by the Parkson 
Corporation. This system incorporates floating air main lines and fine 
bubble diffusers. The floating air main lines oscillate slowly on the 
water surface due to air released at the diffuser. The movement of 
the diffuser along with the fine bubble aeration increases mixing 
efficiency and oxygen transfer compared to fixed location diffusers. 
The diffusers proposed are Flex-a-tube as manufactured by Wyss. 
This diffuser minimizes fouling by the flex action and should require 
minimal maintenance. An integral secondary clarifier which utilizes 
air lift type sludge pumps and mechanical rakes for sludge scrapping 
is also proposed. The process has a very long sludge age, in the range 
of 50 to 60 days. This process also has the ability to biologically 
convert ammonia-nitrogen to nitrate nitrogen (nitrification). Two 
separate basins are provided for continuous operation with one unit 
out of service. Air for the process is provided by three positive 
displacement blowers. The treatment process is patented technology 
by the Parkson Corp.

This process is also a variation of the extended aeration activated 

Following the secondary clarifiers would be the chemical 
treatment system consisting of flash mix, flocculation and 
sedimentation. The chemical treatment would be needed for 
this option to condition wastewater prior to filtration. The 
chemical treatment is needed since the integral clarifier cannot 
be provided with a flocculation system as proposed in Option a.
The chemical treatment system will basically consist of dual 
tankage as described in the Onancock wastewater treatment 
plant expansion option (Option a).

38
Report Date 4/15/93



A gravity filtration system followed by ultraviolet light 
disinfection as proposed in Option a. would also be used in this 
option. The aerobic digester would also be used for sludge 
stabilization as described in Option a. The major components 
of this option are as follows:

Headworks grit removal and screening 
Influent pump station 
Aerated Lagoon Biolac System 
Sludge return pumps 
Chemical treatment system 
Gravity filters
Ultraviolet light disinfection
Sludge dewatering plate and frame press
Aerobic sludge digestion
Laboratory
Emergency generator
Effluent flow metering

Sequencing Batch Reactor

This option also employs a suspended growth biological treatment 
system where wastewater is mixed in aeration basins but the 
treatment process is in "batches" instead of in a continuous flow. 
The treatment system is a form of extended aeration activated 
sludge in which the wastewater flow approximates plug flow 
conditions. The sequencing batch reactor system consists of dual 
basins in which timed processes sequentially take place. By treating 
the flow in batches the aeration basin can be utilized for secondary 
clarification instead of constructing secondary clarifier basins. The 
process consists of the following steps:

Step 1. - Fill 
Step 2. - React 

Step 3. - Settle 
Step 4. - Draw

Step 5. - Idle

any time. During the fill, basin contents are mixed but not always 
aerated. The raw wastewater is mixed with the basin mixed liquor 
with pumps.

The fill operation allows wastewater to flow into only one basin at 

After filling the basins the contents are mixed and aerated with jet 
aeration pumps. Jet pumps are used since diffusers have a tendency 
to clog during settling conditions. After the predetermined reaction 
time the suspended solids are allowed to settle. Since there isn’t

39
Report Date 4/15/93



incoming wastewater the liquid solids separation occurs near ideal 
quiescent conditions. At this point the clarified effluent is drawn off 
but the sludge remains in the basin thereby eliminating the need for 
sludge return pumping. The idle step represents the time between 
the filling of the second basin and completion of draw off from first 
basin. During high flow conditions, where the first basin would 
completely fill before the second basin has completed discharging, 
the raw wastewater would be diverted to the discharging tank 
through a baffled inlet chamber.

Operational controls are automatic and combines time data and 
float level switches to activate equipment. The influent flow is 
alternated by means of mechanically operated valves. The jet pump 
in combination with blowers provides aeration requirements for 
anoxic and aerobic conditions. A complete backup jet pump system 
is provided for each basin.

Advantages of the sequencing Batch Reactor are the reduction in 
initial construction costs since return sludge facilities and secondary 
clarifiers are not needed. Another advantage is the flexibility in 
treatment since the length of reaction time can be varied to meet 
desired effluent quality. Also nitrification and denitrification occur 
almost simultaneously as a result of high Dissolved Oxygen (D.O.) 
conditions suitable for nitrification near the aerator jet nozzle with 
localized low D.O. conditions as the mixed liquor circulates through 
the basin. Filtration, ultraviolet disinfection and aerobic sludge 
digestion is proposed for this option as described in Option a.

This option would include the following:

Headworks grit removal and screening 
Influent pump station
Sequencing Batch Reactor basin and controls 
Flow equalization basin 
Gravity filters
Ultraviolet light disinfection
Chemical feed equipment
Sludge dewatering plate and frame press
Aerobic sludge digestion
Laboratory
Emergency generator
Effluent flow metering

40
Report Date 4/15/93



d. LEMNA Process

This process utilizes aquatic vegetation to provide "natural treatment" of 
the wastewater. The treatment process occurs within multiple earthen 
lagoons. The lagoons would be constructed as described in Option b but 
would require a significant increase in volume. Approximately 130 days 
hydraulic detention would be needed for necessary treatment. The 
lagoons would be divided in multiple cells functioning primarily as a waste 
stabilization pond. The aquatic vegetation provides the final polishing of 
the effluent prior to further treatment. The aquatic vegetation proposed 
in the treatment process is Lemnaceae or more commonly known as 
duckweed. Duckweed is a small floating naturally occurring plant 
consisting of one or more leaves but no stem. The Duckweed species 
ranges in size from 0.5 mm to 1.00 mm in diameter and floats on the 
lagoon surface. The special treatment occurs as the Duckweed completely 
covers the pond surface creating an anaerobic environment. The lack of 
sunlight in addition to the anaerobic conditions prevent algae growth and 
associated solids problems. The anaerobic condition adds in sludge 
decomposition with little additional energy needed. Duckweed removes 
pollutants from the waste flow through absorption through the roots and 
leaves. Excessive Duckweed growth can impair treatment and seasonal 
harvesting is needed. This harvest is usually disposed at an approved 
landfill site. The treatment system is a patented technology by the Lemna 
Corporation.

Support facilities needed in addition to the LEMNA Ponds are as 
follows:

Eleadworks for grit removal and screening 
Influent pump station
Chemical treatment system for solids removal
Gravity filtration
Ultraviolet light disinfection
Duckweed harvester and shredder/composter
Laboratory
Emergency generator
Effluent flow metering

Due to the lack of performance data for the LEMNA systems at 
capacities proposed in this study, the process would be considered 
experimental by the Virginia Health Department. Experimental 
processes require posting of a performance bond in amounts 
adequate to remove and replace the experimental system if the 
desired performance cannot be achieved. A satisfactory

41
Report Date 4/15/93



performance demonstration over a one year period is required prior 
to receiving final approval to operate. Due to the unproven 
reliability of the LEMNA process and the added costs of monitoring 
performance and bonding, we recommend this alternative be 
eliminated from further evaluation.

e. Summary

In terms of performance, none of the options has a significant 
advantage or disadvantage over the other. All are well proven 
technologies and, with the exception of Option d (LEMNA), are 
considered conventional processes in Virginia. Each of the options 
would require an outfall to Onancock Creek and since effluent limits 
would be the same for all options, no option should require a 
different type outfall. Each of the options would require essentially 
the same amount of time for construction, therefore, no option 
would have a time advantage. In all options, sludge disposal is 
considered to be in the County’s landfill. Other options for sludge 
disposal such as land application and compositing are available but 
are considered beyond the scope of this study. There are, however, 
several differences between options primarily due to differing 
biological processes as summarized below:

a. Oxidation Ditch: The inherent advantage of this option is the simplistic 
operation. Aeration is achieved by mechanical discs requiring only 
periodic bearing lubrication as the needed maintenance. The electrical 
controls consist of on/off switches and motor starters. The Oxidation 
Ditch also provides capabilities of biological nutrient removal with little 
modification. The other options can provide nutrient removal but this 
process is easier to maintain.

b. Biolac System: The Aerated Lagoon provides stable treatment in the 
extended aeration mode but the other options also have this same feature. 
The advantage of this option is reduced electrical costs from the patented 
aeration system. The drawback of this option is the need for separate 
chemical treatment to achieve conditioned wastewater prior to filtration. 
The secondary clarifier does not function as efficiently as the clarifier 
proposed in Option a. This option cannot easily remove nitrogen and 
phosphorous by biological means.

c. Sequencing Batch Reactor: This process is capable of biological nutrient 
removal with only operation changes. Advantages are that future effluent 
limitations could be met without construction costs. This operation should 
also reduce needed maintenance since clarifiers and sludge return pumps

42
Report Date 4/15/93



are not needed. The disadvantages of the system are the complex 
controls and automated valving necessary to alternate flows between 
basins. The controls would consist of floats, timers and electric valves 